## CORE CUTTING, IN ASPHALT TEST REPORT

| Client Name<br>Scheme Name          | Universal Construction<br>Pelham Homes, Baldert |             |              |     | Lab Ref.                 | 10127                  |
|-------------------------------------|---|-------------|--------------|-----|--------------------------|------------------------|
| Location Location                   | s/b carr  | on, newark  |              |     | Sample No.               | 10127                  |
| Chainage                            |   |             |              |     | Ticket No.               |                        |
| Material Type                       | BS 4987 Dense Macada                            |             |              |     | D. ( . T.1               | 14/02/100              |
| Material Name<br>Source of Material | Dense Bituminous Base<br>Not Known              | course      |              |     | Date Taken Date Received | 14/02/199<br>14/02/199 |
| Plant                               | Not Known                                       |             |              |     | Date Tested              | 14/02/199              |
| Stone Type                          | Gravel  |             |              |     | Bute Tested              |                        |
| Test Method                         | BS 0  |             |              |     |                          |                        |
| Analysis of                         | 6.5 20 mm Size Dense I                          | Basecourse  |              |     |                          |                        |
| Road Class 111                      | Road Number                                     | 111         | Direction    | 111 | Division Co. L           |                        |
| Core Ref                            | Easting   |             | Northing     |     | District Code            |                        |
| Thickness                           |   | Description |              |     |                          |                        |
| 1                                   |   |             |              |     |                          |                        |
| 1                                   |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     | Total Thickness                                 |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |
| Standard Sample Weight              |   | Remarks     |              |     | Client                   |                        |
| Non-Standard Sample Weight          |   |             |              |     | File                     |                        |
| Certificate of Sampleing            |   | Sampled by  | Glen Johnson |     | Site                     |                        |
|                                     |   | Signed      |              |     | -                        |                        |
|                                     | Materials Engineer                              |             |              |     |                          |                        |
| Disclaimer                          |   |             |              |     |                          |                        |
|                                     |   |             |              |     |                          |                        |